WVULc4n
CATALOG OF
REPLACEMENT PARTS

GAS CONVECTION
OVENS

MODELS
VC4GS ML-126610 o
VC4GD ML-126611 § m
VC4GC ML-136494
VC6GS ML-126612
VC6GD ML-126613
VC6GC ML-136495

For additional information on Vulcan-Hart or to locate an authorized parts
and service provider in your area, visit our website at www.vulcanhart.com

VULCAN-HART P.O. BOX 696, LOUISVILLE, KY 40201-0696
DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC TEL. (800) 814-2028
WWW.VULCANHART.COM FORM 43031 Rev. C (Aug. 2007)

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

17 THRU 20 21-22

-

16

15 7-8

23-24-25

34-35— 7

OVEN PANELS

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55991

O©CoO~NOOGTA~WN =

WWWWWWMNMNDMNDMNDMNMNDMNDNDNDND = ==
GRAON-_2O0O0O0ONODTRWOUN-2L2O0OOONOTRAWN=O

* 36
* 37
* 38
* 39
* 40
* 41

* 42

PART NO.

00-424840-00002
00-424153-000G1
00-405016-00001
00-423289-000G1
00-411289-00004
SC-120-15
00-411136-00004
00-411136-00003
00-415780-00003
00-415780-00005
WS-029-46
NS-046-86
00-358723-00001
SC-113-65
WS-029-46
FE-002-52
FE-006-05
00-414540-00B35
00-342285-00001
FE-002-03
00-358516-00001
00-358516-00002
00-411496-000F1
NS-038-08
WS-029-49
00-425324-00001
00-411265-00011
00-411265-00010
00-357036-00001
00-357036-00002
00-423832-00001
00-357036-00003
00-417856-00001
00-424140-00002
00-424228-00002
00-427617-00001
00-413627-000G1
00-402558-00004
00-346358-00002
00-346357-00001
00-499302-00001
00-424142-00002
00-499303-00001
00-424230-00002

NOTE:

OVEN PANELS

NAME OF PART AMT.
Panel — Back (SST) (OPtiONAI) ......c.coiuiiiiiiiiiieiieeee et 1
BACK — PANEI ASSY. ....eiiiiiiieiiet e 1
Cord — Electric SUPPIY (120 V. ONIY) .ooiiiiiieiieieeeeiee et 1
Motor Mount w1
Spacer — Fan HOUSING ......cooiiiiiiii e 4
Mach. Screw /420 X 4 Rd. HO. ...ooiiiiiieeee e 4
Fan — Cover (60 Hz.) ............... w1
Fan — CoVET (50 HZ.) oo e 1

Wheel — BIOWET (B0 HZ.) ....eoiuiiiiiiii ettt 1
Wheel — Blower (50 Hz.)..

NUt ASSY. 5/16=18 KEPS HEX ....oiitiiiiiieieciieeiee ettt sne e ene e s ns 4
Spacer — Steel
Cap Screw %16=18 X 1/a HEX HA. ..ooviiiiiiiic e 4
L= ] 1Y SRRSO
Connector — Conduit %s TS (90 Deg.) .
[ o] N[ SO URUPRRP
CoNAUIL 3/8 X 85 L. 1. e 1
Bushing — Plastic
Connector — Conduit 3/s TS Straight .........ccociiiiiiii e 1
Motor /2 Hp. (2 Speed) (115/50/8071) ..c.ueiiuiiiuiiiiieiieiiieseeee ettt 1
Motor /2 Hp. (2 Speed) (208-240/50/60/1) ... |
S (o T |V o7 o YRR 1

Rack Assy. (VC4G)
Rack Assy. (VC6G)

Oven Lamp (40 W.) (120-130 V.) (Includes Items 31 & 32) ....ccceevvirierieniiiiiiiesieeee e 2
Oven Lamp (40 W.) (250 V.) (Includes 1tems 31 & 32) ....ccccoieiieiiiiiieiieieeieeseesee e 2
Cover — Light (Metal)
LENS — LAMP GIASS ....viiiiiiiiiieit ettt et
Lug — Grounding (With Set SCrew) ........cccciiiiiiiiiic e 1

Panel — Outer (RH) (SST) (VC4)
Panel — Outer (RH) (SST) (VC6)
FIUE — DEflIECIOr ASSY. ...ttt ettt sttt nne e 1
Tube — Snorkel Assy. ...
(O T T =T o PR SRPR
Thermostat (High Limit) (With Mounting Plate)
Thermostat (High Limit)
Body Side, Left (VC4) (New Style)

Body Side, Left (VCA) (Od SYIE) vvveeeeeeereeeeereeeeeeeeeeeeesseesseeeeeeseeeseseeeeeseeesseeeeeesseeeseeeeseeee 1
Body Side, Left (VC6) (New Style) ) o _ 1
Body Side, Left (VCB) (Ol SYIE) vvvveeereeeerreeeerreeeeeeeeeereeseesseeeeesseeessseeeeeseeesseeeeeesseesseeeeseeen 1

* Items Not Shown

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

1THRU 4

12-13

14 THRU 17
/\\ © —

21-22

11

10

PL-55992-1

DOOR ASSEMBLY
(SIMULTANEOUSLY OPENING DOORS)

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55992-1

ONOO U WN =

©

10
11
12
14
15
16
17
18
19
20

22
23

25
26

28
29

31
32
33

34

PART NO.

00-356562-00001
00-356563-00003
00-356563-00004
SC-113-98
SC-041-01
WL-019-37
00-356550-00001
00-421913-00002
00-421913-00004
00-421913-00001
00-421913-00003
00-421904-000G1
00-421905-000G1
00-424163-00001
SD-034-52
00-499289-000G1
00-424730-00001
00-499289-000G2
00-424730-00002
00-499290-000G1
00-424731-00001
00-499290-000G2
00-424731-00002
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
00-343143-00002
00-347080-00002
00-343608-00002
00-352667-00001
PS-004-11
00-342166-00001
SC-047-28
00-347080-00002
SC-022-40
SC-113-90
00-499300-000G1
00-357846-00001
SC-117-73

DOOR ASSEMBLY
(SIMULTANEOUSLY OPENING DOORS)

NAME OF PART

AMT.

Shell — Inner Door (LH & RH) (W/Window).........
Shell — Inner Door (LH & RH) (W/O Window)
LAV T LT OSSP TP PR PRSPPI
Bearing — Door Shaft ...................
Door Chain & Turnbuckle Assy. .
Cable — Door Stop .............
Spiral Pin %16 x 1'/4 Heavy ..
Sprocket — Door Shaft .......ccccceeeveeeiieennnes .
Set Screw /2-28 X 3/s Hex HAIS., CUP Pl oo
Bearing — DOOTr Shaft .......ooiiiiiii e
Mach. Screw '/s-20 x ¥4 Phil. Flat Hd. ...
Mach. Screw /4-20 X 3/ HEX Hd. ....coooiiiiiiiiiieeeeeee e
Channel — Door Sill Weldment (Chain) (New Style) ..
Channel — Door Sill Weldment (Old Style)
Screw, Roller LatCh, PIAte .........ooeiiiiiiiiee e

Handle — Door ... 1
Grip — Front....... 1
Grip — R@Ar ..oveeeeeeeeeeee e 1
Mach. Screw 10-24 x /2 Hex Washer Ha. ..o 3
Cap Screw /420 X 3a HEX HA. (SST) tiiiiieiiiee ettt 4
Lockwasher '/a Light ......ccceoveviiiieneenne. .4
Latch — Friction ..o 1
Shell — Outer Door (RH) (W/O Window)... 1
Shell — Outer Door (LH) (W/O Window) ... 1
Shell — Outer Door (RH) (W/Window) ....... 1
Shell — Outer Door (LH) (W/WINAOW) ....eeieiiieeiiee e cieeerieeeseeesieeesaeeessaeeesseeasseeennneesseeennnes 1
Frame AsSY. — DOOI (LH) ..o 1
Frame Assy. — Door (RH) .... |
LeVver — DOOI SWILCI ...ciiiieiiiie e e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYPE T ...cceiiiiiiiiiiiieiieee e 1
Door Assy. (LH) (W/Window) (Chain Door) (New Style). w1
Door Assy. (LH) (W/Window) (Chain Door) (Old Style) ............ 1
Door Assy. (LH) (W/O Window) (Chain Door) (New Style).... w1
Door Assy. (LH) (W/O Window) (Chain Door) (Old Style) ........... 1
Door Assy. (RH) (W/Window) (Chain Door) (New Style) .... w1
Door Assy. (RH) (W/Window) (Chain Door) (Old Style) ......ccceceiiiriiiiiiiecieieeseese e 1
Door Assy. (RH) (W/O Window) (Chain Door) (New Style) ........ccemvremriernsmmnsenssesssesssnnnnes 1
Door Assy. (RH) (W/O Window) (Chain Door) (Old Style) ......cccceiiiriiiiiiiiinieieeeieeeeeees 1
Self-Tapping Screw 10-32 x /- Hex Washer Hd., Type T ..... .4
WINAOW ASSY. it s
Mach. SCrew ........ccccvvievieieniieeceeeees .9
w1

1

2

.2

.2

1

.2

.2

2

2

4

2

1

1

2

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

New

‘% Mounted to Upper
\Y “C” Channel

See Page 16

F

Door

DOOR ASSEMBLY (LEFT HAND DOOR SHOWN)
(INDEPENDENTLY OPENING DOORS)

—23-24

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55997-1

NOoO b~ WN =

10
11
12
13
14
15
16

17

18

19

20
21
22
23
24
25
26
27
28

29
30
31

32
33

34
35

PART NO.

00-358728-00001
SC-041-01
WL-019-37
00-357929-00002
SC-113-98
00-358728-00001
00-423847-00001
00-497585-00001
SC-117-73
WL-019-35
00-358600-00001
00-358600-00002
00-421905-000G1
00-421904-000G2
00-424163-00001
SD-034-52
00-499285-000G1
00-358529-00005
00-499285-000G2
00-358529-00006
00-499286-000G1
00-358530-00003
00-499286-000G2
00-358530-00004
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
PS-004-11
00-347080-00002
00-343143-00002
00-499263-00001
00-424158-00001
SC-113-90
SC-022-40
00-499262-00001
00-357846-00001
00-499264-00001
00-497586-00001
00-347545-00001
00-357837-00001
SC-113-78
00-423848-00001

DOOR ASSEMBLY
(INDEPENDENTLY OPENING DOORS)

NAME OF PART AMT.
Handle — End Piece (Prior to November 2005) .........cccoiiiieriiiiiieiesieniesieeeeeesee e 1
Cap Screw /s-20 x 3/a Hex Hd. (SST) (Prior to November 2005) .........cccoeoeeiiiiieiieiieiieseene 2
Lockwasher /s Light (Prior to November 2005) .........cccciiiiriiiinieieseneeeeeeeee e 2
Handle — Door (Includes Items 1, 5 & 6) (November 2005 to Present) .......c.cccceverenierenennne. 1
Self-TaPPING SCIEW E1C. ..eeueiiiiiitiiti ettt 4
Handle — End Piece (Prior to November 2005) .........cccciiiiiririiiienesieniesie e 1
Strike — Door (Old Style) (Mounted t0 DOO) .......ceeiiiiriiriiniieicieese s 1
Strike Plate (New Style) (Attaches to Upper “C” Channel Assy.) (See Pg. 16) ......c..c... 2
Screw, Roller LatCh, Plate ..ottt ettt et 4
LOCKWASIET ..ot 4
Shell — Outer Door (LH & RH) (W/WINAOW) .....cueruieiieieiiesienieeieee et 1
Shell — Outer Door (LH & RH) (W/O Window) (Not ShOWN) .......cccceiiiiiniiniienieieescsesieene 1
Frame Assy. — DOOI (RH) ..o 1
Frame AsSY. — DOOI (LH) oottt 1
Lever — DOOr SWILCH ..o 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYPE T ....cciriiiriiiiinienecereeeeee e 1
Door Assy. (LH) (W/Window) (Independent Doors) (New Style) ......cccurrerrersuesmssessennns 1
Door Assy. (LH) (W/Window) (Independent Doors) (Old Style) ......cccocevereriiineneneneneeene 1
Door Assy. (LH) (W/O Window) (Independent Doors) (New Style) ......c.coererrursmsessnnans 1
Door Assy. (LH) (W/O Window) (Independent Doors) (Old Style) ........ccceeevrvireninenenennne. 1
Door Assy. (RH) (W/Window) (Independent Doors) (New Style) ......cccourrerrersursmsaessennns 1
Door Assy. (RH) (W/Window)(Independent Doors) (Old Style) .......cccoceveririiinenenenenccene 1
Door Assy. (RH) (W/O Window) (Independent Doors) (New Style) ........ccererrursmsuessnnans 1
Door Assy. (RH) (W/O Window) (Independent Doors) (Old Style) .......cccceeervverienenenerennne 1
Self-Tapping Screw 10-32 x /2= Hex Washer Hd., TYPe T ..c.coviiriiiiiiiierieeeeeeeee e 4
WWINAOW ASSY. ..ttt h e bt b e s h e e b e e bt st e s b e e bt s ae e s be et sanesaneeanas 1
MACKN. SCIEW ...ttt ettt bt b et ettt er et ae e e
Shell — Inner Door (LH & RH) (W/Window)
Shell — Inner Door (LH & RH) (W/O Window) (Not ShOWN) ......c.ceciiiiiiiiiinieieeese e 1
SPIral Pin 316 X 178 HEAVY ...eeeueiiiiteiieee ettt 1
Bearing — DOOK Shaft ........oouiiiiii s 1
WWASKET ...ttt b et e e bbbt 2
DOoOr StOP (NEW StYIE) ..cccurrerrrreriisrerssssssss s s s s s ss s s s ss s ssassns s s ssnsasnnes 1
DOOT StOP (Ol SEYIE) .ttt bbbt 1
Mach. Screw /a=20 X 3/a HEX HU. ..oouiiiiiiiiiiiseceee e 2
Mach. Screw '/a-20 X 32 Phil. Flat Hd. .......cooooiiiiiieee e 4
Channel — Door Sill Weldment (New Style) ...........ccoooiiiiiiiiiiee e 1
Channel — Door Sill Weldment (Old StYIE) ........ccueiiiiiiiiiiieeece e 1
COVEI, CULOUL ...ttt e et e e et e e ettt e e e aae e e beeeesbeeeasseeanseeeanseeeasseeeseeaannes 1
Roller Latch (New Style) (Mounted to TOp Of DOOIS) .....ccuoursersersurssmssmsssssnsssssnssssssssssnnses 2
Roller Ball Door Latch (Old Style) (Mounted to “C” Channel) ........cccceverireneiienciesenecee 1
DOOr ENA SEAI (LH) .ttt 1
MBCKN. SCIEW ...ttt ettt bt b ettt b et nr et eae e e 3
Shim — Door Strike (Old StYIE) ......ccueeieieieiieeieeeee e AR

NOTE: When ordering items 10 or 11 for an old style oven, 2 of part 499264-1, 4 of part SC-117-73 and
4 of part WL-019-35 are also needed.

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

PL-55993-1

GAS PIPING AND FLAME CHAMBER

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55993-1

O OWoONOO~WN =

—_

—_
N

13
14

16
17

19
20

22
23

25
26

28
29

31
32

PART NO.

00-423819-00003
00-423828-00006
00-425433-00001
00-424940-00001
00-424940-00002
SD-034-52
00-423820-00001
FP-078-75
SC-113-80
00-424728-00002
00-497269-00001
00-410841-00018
00-497269-00002
00-410841-00019
SC-117-60
00-423828-00007
00-424138-00001
SC-113-80
00-010901-00030
00-010901-00032
00-010901-00034
00-010901-00035
00-010901-00036
00-010901-00037
00-010901-00048
00-010901-00049
00-010901-00050
00-010901-00051
00-417879-00001
SC-114-27
00-424194-00001
00-424135-000G1
00-424195-000G1
NS-044-07
00-424191-000G1

GAS PIPING AND FLAME CHAMBER

NAME OF PART AMT.
Pipe — Weldment Gas INIEL ..........ooiiiiiie e e e e et e e ste e eneeeenneeenneee e 1
Tube — Flex (30")
L= TIPSR
Fan — CO0lNG (120 V.) ettt ettt ettt ettt n e e eee 1

Fan — Cooling (230 V.) ..cciiiiieeeeeeeeeeeee e
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T ..
Deflector — Air ....ccccoeeierieeenne.
Elbow — Street /2 x 90 Deg. ......
Cap Screw /420 x /= Hex Hd. .

Bracket — Gas VaIVE ........ooiiiiiiiie e 1
Valve — Gas Control (NAT) (White Rogers) (February 2005 to Present) ........ccccceeverieenennne 1
Valve — Gas Control (NAT) (Robert Shaw) (Prior to February 2005)

Valve — Gas Control (PRO/BUT) (White Rogers) (February 2005 to Present) .........cccccee. 1
Valve — Gas Control (PRO/BUT) (Robert Shaw) (Prior to February 2005) .........cccccceeveenennne 1
Mach. Screw 10-32 X 17/a OVal HA. ....ooiiiiiiee e 2

Tube — FleX weeeeveiiiieeeeee e

L1V =TT oo OSSR 1
Cap Screw /420 X /2 HEX HU. .ooeeii ettt e e e et e e e e eneeennes 2
Orifice — Spud (30 Drill) (NAT) (Sea Level 10 2000 FL.) ..occveeeeeeiiieeeee e 1
Orifice — Spud (32 Drill) (NAT) (2000 t0 2499 FL.) .eoeieeieeeeieeeeeeeee e 1
Orifice — Spud (34 Drill) (NAT) (3500 t0 4499 FL.) .eoeeeeieiereseeeeeeeee e 1
Orifice — Spud (35 Drill) (NAT) (2000 t0 4000 FL.) .eoveeeeieieriereeeeeeiee e 1
Orifice — Spud (36 Drill) (NAT) (4000 t0 8000 FL.) .eueiueeeeierierieeieeeeeeie e 1

Orifice — Spud (37 Dirill) (NAT) (8500 to 10500 Ft.) ................
Orifice — Spud (48 Drill) (PRO/BUT) (Sea Level to 2499 Ft.) .

Orifice — Spud (49 Drill) (PRO/BUT) (2500 t0 4499 F1.) ..ceevviiereeeeieenesee e 1
Orifice — Spud (50 Drill) (PRO/BUT) (4500 t0 7499 FL.) ..ceeiveiieieeieeieeenese e 1
Orifice — Spud (51 Drill) (Sea Level t0 2000 FL.) ..ccccveecieeeiee et see e eeee e snee e 1

Nozzle — Pilot BUMEr .......coovciiiiiieieeeee e
Mach. Screw 8-32 x '/ ...
Ignitor — Flame Detector
Burner Assy. (VC4G) .....
Burner Assy. (VC6G) .....
INUL ASSY. 882 .ttt e et et e et et e e e s

Burner Access Cover (NOt SNOWN) ....ceiiiiieiie e e e e sne e e e naeeenneees 1

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

/19-20 /1 2
er— |
|—| 2122
|23
@ @/
24
34
[
=T | ”e =] .
© T © - | —
m || @ @/
26
o @ ©
/27
0GB, —
E j 6
o @ ©
— 28 o A 7
e e
g i
= 29
al | =
— |30 P
| | —
i [ | 910
s0— | ) fm—= 18| iy
\:‘5;\ 33 11
38-39— | | = // 16-17 — | . —
101
\O /

PL-55994-1

VC4GC & VC6GC VC4GD & VC6GD
(W/O ROAST & HOLD)

ELECTRICAL COMPONENT PANELS

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55994-1

©CoOoONOOD~WN =

A WWWWWWWWWWNMNMNNMNMNMNMNDMNDNDMNDND = = = 2
QUOWONOOUPRWN2LOOONOODUPRWN-LOOONDURAWN-—=O

PART NO.

00-417934-000G1
SD-034-52
00-411500-00012
00-411500-00013
SD-032-07
00-423760-00001
SD-032-07
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
00-417856-00001
SD-032-07
00-417934-000G1
SD-034-52
00-416535-00006
00-416535-00007
SD-034-49
00-417934-000G1
SD-034-52
00-421758-000G 1
00-421758-000G2
SD-032-07
SD-034-52
00-821875-00002
SD-034-52
00-821875-00002
SD-032-07
00-423760-00001
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
SD-034-52
00-417934-000G1
SD-032-07
00-417856-00001
00-416535-00006
00-416535-00007
SD-034-49
00-353589-00001
00-920883-00003
00-423813-00003
00-428428-000G1

ELECTRICAL COMPONENT PANEL

NAME OF PART AMT.

Porcelain = BIOCK ASSY. ....cc.iiiiiiiiiiiiiiie ettt 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T ..
Transformer (120 V.) (24 V. Output) .....cccoveverencneriennne
Transformer (208-240 V.) (24 V. Output) ......ccceevvrvrereenenen.
Self-Tapping Screw 10-24 x /> Hex Washer Hd., Type TT ..
Bracket - Ignition Module ............ccccoviiiiiiiiiii
Self-Tapping Screw 10-24 x /> Hex Washer Hd., Type TT ..
Control - Spark Ignition (Spark Module) ..........cccoevvveoviienenicns
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T ..
Nut Assy. 8-32 Hex Keps ......ccccciiieiiiiiiiiiecicciiceies
Bushing - Electrical (Snap) ..............
Lug - Grounding (With Set SCrew) ........cccevervvieriiniiereiene
Self-Tapping Screw 10-24 x /> Hex Washer Hd., Type TT ..
Porcelain - BIOCK ASSY. ......ccccciiiiiiiiiiiiie et
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T ..
Relay - Heating (120 V.) ...oooiiiiiieieeeeeeceee
Relay - Heating (200-240 V.) ..ccoooiiiiiniiiieceseseeeeene
Self-Tapping Screw 8-32 x /- Hex Washer Hd., Type T.
Porcelain - BIOCK ASSY. .....ccociiiiiiiiiiiiie e
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T ..
Transformer (120 V.) (24 V. Output) .....cccoveveerencncriennne
Transformer (208-240 V.) (24 V. Output) ......cccevvvvvrerecnenen.
Self-Tapping Screw 10-24 x /> Hex Washer Hd., Type TT ..
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T ........
Relay - Solid State (50AMP) ...coevvriiiirierereeeeeeee
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T ..
Relay - Solid State (50AMP) ....ccovviriiiriiieieeereeeee e
Self-Tapping Screw 10-24 x /> Hex Washer Hd., Type TT ..
Bracket - Ignition Module ............cccceiiiiiiiiiiii
Control - Spark Ignition (Spark Module) .........cccceeerinene
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T ..
Nut Assy. 8-32 Hex Keps ......cccciiieiiiiiiiieciccieicee
Bushing - Electrical (SNap) .......ccccooererimienineneieneeeen
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T ..
Porcelain - BIOCK ASSY. ......ccccoiiiiiiiiiiiiie e
Self-Tapping Screw 10-24 x /> Hex Washer Hd., Type TT ..
Lug - Grounding (With Set SCrew) ........ccccevervvieriincienecene
Relay - Heating (120 V.) ...cccccovvinne
Relay - Heating (200-240 V.) ....cocoiiiiiieiicsencceeeee
Self-Tapping Screw 8-32 x /= Hex Washer Hd., Type T.
Probe Temperature (“D” Model) .......ccooviveiieninininienne .
Probe Temperature (ML-126616) (“C” MOAEI) .....ccoririiiiriiiiniiiceeeceee s 1
Wire - Ignition (High Voltage)

Sensor Wire

11 -

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

| I

30

| @€
B fm
] .13
— 14
L
O = 15-16
[
—E_:_jum‘
e
.
18-19
—
= —
=7
o)
[}
2324 — |
22
PL-55995

ELECTRICAL COMPONENT PANEL
(W/ROAST & HOLD)

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55995

O©oO~NOOO~WN =

WWMNMNDMNDMNDMNDMNDMNDMNDNDN = = 2
- QWO NOCDOUPWUN—=LOQOONOODOPWN—=O

PART NO.

00-417934-000G1
SD-034-52
00-421758-000G1
00-421758-000G2
SD-032-07
SD-034-52
00-411497-000A1
00-411497-000A2
SD-034-52
00-411497-000A1
00-411497-000A2
SD-032-07
00-423760-00001
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
00-416535-00006
00-416535-00007
SD-034-49
SD-032-07
00-417856-00001
00-417934-000G1
SD-034-52
SD-034-49
00-416535-00006
00-416535-00007
00-424832-00001
00-413764-00001
SD-032-07
SC-114-83
00-353589-00001

ELECTRICAL COMPONENT PANEL
(W/ROAST & HOLD)

NAME OF PART AMT.

POrCelain — BIOCK ASSY . ...cuiiiiiiiiiti ettt ettt 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T ..
Transformer (120 V.) (24 V. Output) ....cccccereiviieniiniieenen.
Transformer (208-240 V.) (24 V. Output) ......cccovevverueeninenen.
Self-Tapping Screw 10-24 x /= Hex Washer Hd., Type TT ....
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T .....
Relay (1 Pole) (120 V.) coeiiiiiieeeeeeeceeeee e
Relay (1 Pole) (200 V.) .....
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T ..
Relay (1 Pole) (120 V.) .o
Relay (1 Pole) (200 V.) .....
Self-Tapping Screw 10-24 x /- Hex Washer Hd., Type TT
Bracket — Ignition Module ...
Control — Spark Ignition (Spark Module)....
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T ..
Nut Assy. 8-32 Hex KEPS .......cccooiiiiiiiiieeceee
Bushing — Electrical (Snap) ....
Relay — Heating (120 V.) .........
Relay — Heating (200-240 V.) ....coooiiiieiieieeniecee e
Self-Tapping Screw 8-32 x '/ Hex Washer Hd., Type T ....
Self-Tapping Screw 10-24 x /- Hex Washer Hd., Type TT
Lug — Grounding (With Set Screw) ..........cccceeviiiiiiiicinns
Porcelain — Block AsSy. .......cccceueenee.
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T .....
Self-Tapping Screw 8-32 x '/ Hex Washer Hd., Type T ....
Relay — Heating (120 V.) ..ociiiiiiiiieeceeeeeeee
Relay — Heating (200-240 V.).
Bracket — Mounting ..................
Thermostat (Roast & Hold) .
Self-Tapping Screw 10-24 x /- Hex Washer Hd., Type TT
Mach. Screw 6-32 x '/a Pan Hd. .......c.ccoooiiiniiiiiiiiices
Probe — Temperature (“D” Model) ...

N R N S SN CIN SO S SRR O S SN

-13 -

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

35

34

33

d

. 29-30

27—, |

31

32

19 THRU 22

36 THRU 39

CONTROL PANELS

P

2-3

| 7 THRU 10

11 THRU 17

PL-55996-2 l

14 -

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANELS

ILLUS. PART NO. NAME OF PART AMT.
PL-55996-2
1 00-340324-00008  SWILCN ..ueiiiieieiieiee ittt ettt sttt e e a et h e et et et e ettt ene st et n et ne et ann 1
2 00-354575-00002  Light - INdiCator (110-T20V.) ..eoiiiiiiiriiiiieieee et eaes 1
3 00-354575-00001 Light Indicator (200-240V.) ...
4 00-354575-00004  Light = INGICATON .......coiiiiiiiiiieice e e
5 00-411242-00001  KNOD «.eeiiiiiieiee ettt ettt et e et e e s st e e st e e e aaeeeeaeeeeaaeeessseeanneeeanneeeanseeanseeenseeanneeeans 1
6 00-353613-00002 Temperature Control Board (ML-126611) (ML-126613) ...
7 00-411242-00001  KNOD ...ttt e e e ettt e e e e et e e e e e ate e e e e e nant et e e e e nbae e e e e e neee e e nnnneen
8 00-411690-00003
9 00-411690-00004
10 00-411690-00006
11 00-411242-00001
12 00-411690-00001  Timer (120 V.) (1 Hr) ccocee.....
13 00-411690-00002  Timer (240 V.) (1 HF.) (80 HZ.) .ooueoiiieiieeeeeeesese e 1
14 00-411690-00003  Timer (120 V.) (B0 HZ.) (5 HI.) weoiiiiieiieeeeee e 1
15 00-411690-00004 Timer (240 V.) (60 Hz.) (5 Hr.)
16 00-411690-00005  Timer (240 V.) (1 HI) (BOHZ) ....oouiiiiiiiiieeeeeee e
17 00-411690-00006  Timer (240 V.) (50 HZ.) (5 HI.) weoiiiiieiieeee e 1
18 00-340324-00009  SWitch (D.P.D.T.) ciiiiiiiiiienieeeere e
19 00-497280-00001 Overlay - Panel (“D” Model) (1 Hr.) (Without Roast & Hold) ...........ccecerereniiinicenence
20 00-497284-00001 Overlay - Panel (“D” Model) (5 Hr.)(Without Roast & HOId) .........cccceeveiininiiireeece
21 00-497285-00001 Overlay - Panel (“D” Model) (1 Hr.) (with Roast & Hold)
22 00-497292-00001 Overlay - Panel (“D” Model) (5 Hr.) (with Roast & Hold)
23 SC-114-82 Mach. Screw 4-40 X /16 Rd. HO. ...ccooiiiiiiieieee e 2
24 WS-028-20 Washer
25 00-411499-00003  BUZZEI (230 V.) coeeeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeesesaee s aee e asaees e seaseseee s sen s eenesnesnaeesanaenens 1
26 00-411499-00004  BUZZET (115 V.) eiiiiiiiiiiie ettt ettt e st e et e e s et e e sae e e eaaeeeeaseeanaeeeasseeenseeeanseeenseeaaneeanns 1
27 00-499296-000G1 Panel - Control Weldment (New Style) ...
00-424206-000G1  Panel - Control Weldment (Old StYI€) .......ccverieriiriieiieieie e
28 00-423918-00001  BeEPEr = EIECIIONIC ....cuviiieieiiietiee ettt ettt n e e 1
29 NS-044-05 Nut Assy. 6-32 Hex Keps
30 00-424846-00001  Controller (Watlow #734) (“C” MOGEI) ...ccueruiiiieieiiesieeieeieiee e 1
31 00-354575-00004  Light = INGICALON .....cueiuiiiieieieiieeet ettt bttt e e na e s e e
32 00-358628-00002 Switch - Rocker (2 Position) ....
33 00-358628-00001  Switch - ROCKET (3 POSItION) ...uviiiiiriiiiieieeesie sttt
34 00-497506-00001  Overlay - Control Panel (“C” MOEI) ......ccueiiriiiiiieeeieie e
35 00-499301-000G1 Panel - Control Assy. (“C” Model) (New Style)...... - .
00-424842-000G1 Panel - Control Assy. (“C” Model) (Old StYle) .....ccceeierieririeiinieee e
36 00-424201-00001 Overlay — Panel (“S” Model) (1 Hr.) (Without Roast & Hold) ..........ccccereriniiiniceencee
37 00-424237-00001  Overlay — Panel (“S” Model) (5 Hr.) (Without Roast & Hold) ..
38 00-424211-00001 Overlay — Panel (“S” Model) (1 Hr.) (With Roast & HOId) .......c.cooveiiiiiininceeeee e
39 00-424244-00001 Overlay — Panel (“S” Model) (5 Hr.) (With Roast & HOId) .......cccoooveiiiiiinenceeee e
-15 -

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

10-11

12
13THRU 16
17-18-19
OVEN PANELS

RH CAVITY SIDE

Download from Www.Somanuals.com. All Manuals Search And Download.



ILLUS.
PL-55998-2

O OWoONOOUA~WN =

—_

—_
—_

12

13
14
15
16
17

18
19
20
21

22
23

24
25
26
27

PART NO.

00-424141-00002
00-424229-00002
00-421799-00001
00-353484-00001
SC-053-46
NS-038-08
00-347080-00002
00-353482-00001
00-353483-00001
00-499302-00001
00-424142-00002
00-499303-00001
00-424230-00002
00-423842-000G1
00-357919-00001
00-342141-00001
00-342141-00002
00-428104-00003
00-428104-00004
00-499261-00002
00-421797-00002
00-423766-000G1
00-423758-00001
00-425199-00001
00-424865-00001
00-357507-00001
00-357919-00001
SC-115-51
00-497585-00001
00-347545-00001
00-423847-00001
00-423848-00001
NS-038-03
00-499278-00001
SD-032-07
00-423014-000G1

OVEN PANELS

NAME OF PART AMT.

TOP (SST) (VA ettt bttt b b et e st e st e b e e e bt b et enesbeneneneas 1
Top (SST) (VC6) ..
Top — Front ...........
Plate — Retainer.........ccccocoeiiiiiiiiiicen,
Mach. Screw '/s-20 x %a Truss Hd. (SST).
Lock Nut '/4-20 X 1 HeX ..ccecverivriiinicnen,
Bearing — DOOT SNaft ..o e
S o 1= o7 =Y PP S SR PP R UPOSRRTRPRO
Plate — Upper Door Bearing
Panel — Outer (SST) (LH) (VC4G) (New Style) -
Panel — Outer (SST) (LH) (VC4G) (Old Style) .....cccevveveriiiiiiieeenesec e

Panel — Outer (SST) (LH) (VC6G) (New Style)
Panel — Outer (SST) (LH) (VC6G) (Old Style)
Seals — Vertical Door Set (LH & RH) ..o
Door Seal Kit (Includes HemS 12 & 271) ..o
Rack — Support (LH) (VC4G)
Rack — Support (RH) (VC4G)
Rack — Support (LH) (VC6G)
Rack — Support (RH) (VC6G)

Trim — Bottom (W/O Access Door) (New Style) 1
Trim — BOtOM (O1d STYIE) .. 1
Trim — Bottom (Prior to March, 2007) (Incls. Items 19 & 20) ......ccoviirireiienenireneeeeee e 1
ACCESS DOOK (Old SEYIE) .ttt ettt 1
Fastener — Nylon (Push-In) (Prior to March, 2007) ..........ccciiriiiriiiieeeneceeeee e 2
COVEIE — THIM ottt a e et b bbbt e st e et e bt ea e b ean e et ene e rennens 1
Seal — HOMZONTAI DOOK ..ottt ettt ettt ne e 2
Door Seal Kit (Includes HemS 12 & 271) ..ot 1
Mach. Screw 10-32 X /2 Phil. Truss Hd. ......cooiiiiiiiiiieiceeeeee e 4
Strike Plate (New Style) (Mounted on Upper “C” Channel) .......cccumierrersumssmssnssnssessensnnas 2
Roller Ball Door Latch (Old STYIE) ......ccueriiiiiiiiiiieeeeee e 1
Strike Plate (Old Style) (Mounted 0N DOOIS) ......ccceiuiriiriiiiieniesienieeeeees et 1
Shim — DoOr StriKe (Old StYIE) ......coveiuerieiieieiee it AR
LOCK NUE = SP 10-32 ...ttt ettt nn e en e 4
Probe Guard (New Style) .......ccocevvmnsensmisensersensanas 1
Screw, 10-24 X Y2 HEX HA. c..eeiieee ettt et e e aee e eaeean 2
Door Kit W/TW0 ROIlErs (Old StYI) ......cceeiiiiiiiiiiriieiieeee ettt 1

-17 -

Download from Www.Somanuals.com. All Manuals Search And Download.



GAS CONVECTION OVENS REPLACEMENT PARTS

PART NO.

00-353589-00001
00-410841-00018
00-410841-00019
00-497269-00001
00-497269-00002
00-424940-00001
00-424940-00002
00-424137-00002
00-346357-00001
00-416535-00006
00-416535-00007
00-411496-000F1
00-421758-000G1
00-421758-000G2
00-411690-00001
00-411690-00002
00-411242-00001
00-353613-00002
00-497585-00001
00-423847-00001
00-497586-00001
00-347545-00001
00-423014-000G1
00-424194-00001
00-340324-00008
00-357036-00001
00-340324-00009

RECOMMENDED SPARE PARTS

NAME OF PART AMT.

Thermocouple (“D” Models)
Combo Valve (Nat. Gas) (RobertShaw) ...
Combo Valve (L.P. Gas) (RobertShaw)
Combo Valve (Nat. Gas) (White ROGEIS) ......coiiriiiiiiiiiieiie it
Combo Valve (L.P. Gas) (White Rogers)
Cooling Fan (120V) .....cocveviriiriiciieieeee.
CO0lNG FAN (240V) ..ttt ettt
Dual Spark Ignition Control
High Limit (550 Degree)
Heat Relay (“D” Model) (120V)
Heat Relay (“D” Model) (208/240V)
Door SWItCh ......cccviiiiiieiicnieeeee
Transformer (120V/24V) ....
Transformer (240V/24V) ....

Timer (1 hour) (120V)..........

Timer (1 hour) (240V).....

[ To] o PP U R U R R PP UORURRORRUROY
Solid State Temperature Control (“D” MOEI) ......cccueiiiriiiiiiieieeeee e 2
Strike Plate (New Style) (Mounted on “C” Channel) ........ccccvemirmrrmnssnsessssssnsssessassanns 4
Door Strike (Old Style) (Mounted 0N DOOIS) .....cccviruiiiiiiiiiiiiiie et 4
Roller Latch (New Style) (Mounted ONn DOOIS) .....cccccuvrumisumrrmnssissssssssssssssssssssssssssssssssssssas 2
Roller Ball Door Latch (Old Style) (Mounted to “C” Channel) .........cccovueeeieeiiiieieeeieeeeee 2
Door Roller Kit (Old StYI€) ......eeouiiieeiieiie ittt 2
IGNITOT / SBNSOT ... 2
ON/OFF Toggle Master SWItCh ..........ccccoiiiiiiiii e 2
Lamp ASSY. oo

TOGGIE SWILCK ..o e 2

- 18 -

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


